=

Y R
b}
4

Mms g y oA
CNAS L3767

/N3 He
Rl R E
Test Report
& 485 (Report No.): RTN-UN-1507-025

o £ R BT HLM
Sample Name: Li-ion battery

B M 2. BL253

Sample Model: BIL.253
T ¥ AL RSEHTRBIE RS PR A

Consignor: Dongguan Amperex Technology Limited

sk LBy S r'if’/ :(%‘ db \\ Nop
TSR AR AT LA i

[ B3 )
Dongguan Amperex T?g@lgﬁpg‘ﬁ%yt

Hg
d Test Center

Form No.: QF-QSP-LAB-1026-09E



#5405 Report No.: RTN-UN-1507-025

Page 1/11
KR PR T Hith illpeve il S a vl
Sample name Li-ion battery Test category After testing
RS FERR R H 1
BL253 ’ 074
Sample model Accepted date <O -Uisan
=} Sl . A
FRALAE 3.8V 7.6Wh AT 4t 2 2015-07-23
Sample specification Test start date
(=] N STl 3 4
FERBCER(T) i WAL H 2015-08-13
Sample quantity(pcs) Test end date
TALHAL FREERTREIRRHE A PR /A B
Consignor Dongguan Amperex Technology Limited
I o R AR B A LR TP 1 %
; West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address . ;
Province, P. R. China
bl R ZAE AL
Manufacturer To entrust unit
3% vy bk R Z A AL hE
Manufacturer address To entrust unit address
WIASFSEARAF BRRREE: 15°C -25°C; FRHRRE: 45%-75%
e S gnment Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FERSMI BRI/ RIRE A I
Appearance Black nylon/Al/PP compound film
BEE CRTERBYIBMNENTS R AR
N . . . ST/SG/AC.10/11 Rev5, amend 2, 38.3
DA T5 LA 2 e

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

R WBEAR WD M SMEEREE. BrEARS. TR WHlECR

-
?f,u 1?“? H Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush/Impact,
EOLIEE Overcharge, Forced discharge
LW, FAERFEBREE CRFERBYZMNEILT R AR ESI
A ST/SG/AC.10/11 Revs, amend 2, 38.3 ARk Bk
ConsluEion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3
WA B L N \
Testers % +é£ ZOU 3/7 \'E?-ﬁﬂ m >°'~L-&"7
Sithl A 5t
Compiler \\L 7/17'\)15 A l7 / ﬁ
H 3%2/ 2005 419 ARGEHT R &%ﬁﬁj
Checker ”r ﬁ! Wb PO X
G (ATl
% BB Tec e?ten{er
\ O o
o FAR M BRRIN Qﬁgﬁig -/
Approval Cai JingJing: Technical Director N & .

FAEm: POFE

Guo Jiali: Center Director
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. = SR a ks Y & 2L 4
B | WRIIE 4 et et witgg | ISR |
No Name of test Standard requirement or the clause Test It Test . "
' number of standard Calrest conclusion emar
BREE TR YIS NaS R
B \J
1 i BRI FRUEF M 1R5E T1; UN Manual of Test and JLH R 1 GLG /
Altitude simulation Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 1 Passed
Test 1
A BREE GEFRREWESmNES R
) iﬂﬁlﬁgﬁ FRUEFM» 3R58 T2; UN Manual of Test and " Bﬁ;& 2 L /
Thermal Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
Test 2
- BAE «RFRREYSHINERYLS R
;| TR FRMETAE % T3; UN Manual of Testand | JL PSR 3 CLi /
Vibration Criteria ST/SG/AC.10/11/Rev.5, amend 2,383 | See Appendix 3 Passed
Test 3
BREE RFREIREWEMmES R
4 MT—E‘ FRUEFM» iR T4; UN Manual of Test and Ijl—]-‘ Kﬁ.i% 4 ﬁ*ﬁ /
Shock Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 4 Passed
Test 4
ARSI WA E LT ER RS R
5 External FRUEFE» iR38 TS; UN Manual of Test and H, Bﬁ% 5 ﬁ% /
. . Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
short-circuit Test 5
BAE «RTFERAYSINNELS RIm
6 ﬁfﬁi/ﬁfﬁ FRUEFIE» R5& T6; UN Manual of Test and %Mj'i% 6 Eﬁ% /
Crush/lmpact Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
Test 6
. BREE «RFRBREWSMm0ENTSE R
7 TR FRUETFM» iR58 T7; UN Manual of Test and TLFR 7 GLi /
Overcharge grite'l]‘ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 7 Passed
est
BREE CRTERE{WEBMmNEIS R
8 s J P FRUEF MY K3 T8; UN Manual of Test and DL 8 L /
Forced discharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 8 Passed
Test 8
WRTE '
Test items
i 25
TRy VAN
43 AR Name / Post /
Subcontracted test condition AL E code
Subcontracted
Laboratory HyhE / HL 3G /
Address Tel.
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Eaz2 1 AT H 5 T A
No. Name of test items Altitude simulation
ReR g PSR AR ARG Before test MiRJE After test REHLE a}iﬂeﬁif ﬂg
SampleNo. | ST [ e [ FHRE | wwRE | B | 50 | 00V | T
m; (g) U, (V) m;(g) U (V) (%) result
ESXXXXXXXXX | BiksgeFim
XATDG57K0038 1;}1’;2;1(1]}' 33.4600 4.281 33.4588 4.271 0.00% 99.77% O
SSXXXXXXXXX | BEikmasim
XATDG57K0065 12}}1’;2;1(;}’ 33.2230 4.288 33.2218 4278 0.00% 99.77% (0]
ESXXXXXXXXX | BkmLiim
XATDG57K0053 lgkbll;rgigy 33.0690 4.302 33.0674 4.299 0.00% 99.93% 0]
ESXXXXXXXXX | BREERH
XATDGSTKo007 | el | 329910 4282 32.9900 4275 0.00% | 99.84% | O
SSXXXXXXXXX | BikseLTH
KATDGSTKO0051 1;:1)1';2;1(11)' 33.0600 4.301 33.0589 4.297 0.00% 99.91% 0]
ESXXXXXXXXX | BHXSBL2TEH
XATDG57K0054 1;}1’;2;15)' 32.9570 4.301 32.9568 4.295 0.00% 99.86% @)
ESXXXXXXXXX | BKELEFEHR
KATDGSTKO031 | (SRl | 329370 4302 32.9375 4296 0.00% | 99.86% | O
SSXXXXXXXXX | BRZELTH
XATDGSTKO00A lgg;rgéltliy 33.2780 4.281 33.2765 4271 0.00% 99.77% 0]
SSXXXXXXXXX | BksELIH
lcye fully 33.4090 4.301 33.4077 4.295 0.00% 99.86% (0]
XATDGS57K0010 charged
ESXXXXKXXXXX | Bikseesir
leyc fully 33.1530 4.282 33.1527 4.268 0.00% 99.67% (@)
XATDGS7KO00F5 charged
UT=EH

HE: Lie; V-HESG DA RS FHigk; O-JGithie, JoHES, FToffdk, Tms, TRk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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5 5 MR B 48 75 16 BE RIS
No. Name of test items Thermal test
T Yo G 3
Py PR ARG Before test DS After test REHE T{H‘iig fﬂi
Sample : “H
Sample No. s | LR | FFRAE | WILRR | FEBE | V05 | 00V | Tex
m; (g) U; (V) m; (g) U, (V) (%) result
SSXXXXXXXXX | Eksee7wh S34a8s _—
leye full ; 2 . ; ° °
XATDG57K0038 gt};;rgl;dy 7 33.4575 4.260 0.00% 99.74% 0]
SSXXXKXXXXXX | BHikseaFHh — 4978 5
leye full . . 2202 s .009 799
XATDGS7K0065 g}{:rglédy 3.22 4.269 0.00% 99.79% O
SSXXXXXXXXX | BHkTL&FH SSOEA o o
leyce full . : 33.0670 2 .00 709
XATDGSTK0053 | charped ! 4286 0.00% ey G
SSKIMMRRARX. | HEmihi 32.9900 4275 32.9889 4.266 0
leye full : ; i : .00% 99.799
XATDGS57K0007 | charged. 00% 21% 1O
SSXXXXXXXXX | BkTLFH e Ase7 S5 5
leye full . ; 0577 4.286 0.00% 99.74%
XATDGS57K0051 charged i 1 °
et Lo 32.9568 4.295 32.9553 4284 0.00% 99.74% O
leye full g : : : ! ;
XATDGSTK0054 | charged’ i 0
SSXXXXXXXXX | BReeFH
leyce fully 32.9375 4.296 32.9360 4.283 0.00% 99.70% O
XATDG57K0031 charged
SSXKAXKXXXXX | BRmaFH
leye fully 33.2765 4271 33.2751 4262 0.00% 99.79% O
XATDG57K000A charged
SSXXXXXXXXX | BHkEL&FTH
leye fully 33.4077 4.295 33.4067 4.284 0.00% 99.74% O
XATDG57K0010 charged
SSXXXXXXXXX | BHkmaFHh
Leye fully 33.1527 4.268 33.1512 4.244 0.00% 99.44% O
XATDG57K00F5 charged
PUTZEH

H: LAE; V-HESG DA RS F-ik; O-JGithR, JoHES, Joffddk, Toms, TRk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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> X WATH &M | =3
No. Name of test items Vibration
N TR Sl 9 A HE | Wik
R RESIR AR DX ET Before test DR J5 - After test R T{Jiflg e
Sample #HAx
SampleNo- | Gt | PLRE | JFHOREE | AOLIE | FRRE | V5% | 0OV | Teq
mi (2) U, (V) m; (g) U (V) (%) | result
ESXXXXXXXXX | Bkmeim pa— 4560
leye full . : 456 . .009 799
XATDGS7K0038 sl}llzrglédy 33.4563 4.251 0.00% 99.79% (0]
SSXXXXXXXXX | Bikx&Frw e . 591
leyc full : ; 2 261 .00¢ 819
XATDG57K0065 ccr)]’;rgidy 4.2 0.00% 99.81% O
BSXXXXXXXXX | HAFETL 33.0670 4.286 33.0655 4.2 0
leye full . . : 277 .00% 99.79%
XATDGSTK0053 | charged. i N
il 32.9889 4.266 32.9883 4.259 0.00% 99.84% (0]
leye full : y ; : g ;
XATDGSTKO007 | charged 0 0
ESXXXXXXXXX | BRmETH
Teyce fully 33.0577 4.286 33.0564 4.280 0.00% 99.86% O
XATDG57K0051 charged
ESXXXXXXXXX | HRmE&FH
leye fully 32.9553 4.284 32.9543 4.276 0.00% 99.81% O
XATDG57K 0054 charged
SSXXXXXXXXX | Bkmee&Frw
leye fully 32.9360 4283 32.9355 4.275 0.00% 99.81% O
XATDG57K0031 charged
SSXXXXXXXXX | BRmETH
Teyc fully 33.2751 4.262 33.2746 4.256 0.00% 99.86% O
XATDGS57K000A charged
SSXXXXXXXXX | HXkmEFH
leyce fully 33.4067 4.284 33.4063 4.276 0.00% 99.81% O
XATDGS57K0010 charged
SSXXKKXKXXXXX | BkmeFh
leye fully 33.1512 4.244 33.1507 4.224 0.00% 99.53% O
XATDG57K00F5 charged
PTFZEH

H: L-R; V-G DR R-BERG FHRG O-F6illh, JoHkS, MMk, T3, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e 4 AT H 45 77 ik
No. Name of test items Shock
- Fe oA MR BT Before test MR )5 After test RER éliﬂ?% ;EEF fﬂi
Sample - Wiase Jose esidua 4
Sample No. U Rt R R | FEHRE | RMEE | PR RE %) ocv Test
m; (g) U, (V) m; (g) U (V) (0) | result
8SXXXXXXXXX | ®kseesch e s
1 full . . ) . .00¢ o
—— oyl 51 33.4560 4251 0.00% 100.00% 0
8SXXXXXXXXX | ®ikseesim 3109 461
leye full . ] 21 . .00¢ 989
XATDG57K0065 charged. 332193 4260 U i B
8SXXXXXXXXX | #kseedom 30655 77 5 0648
leye full : ; i 4. .009 989
XATDGS57K0053 ol 276 0.00% adie | G
8SXXXXXXXXX | #&ikszitm 1 0883 4250 10878 .
leye full . . 987 4.2 .009 [00.00¢
XATDG57K0007 gk}],;rgidy 5 0.00% 100.00% O
e i e 33.0564 4.280 33.0556 4 0 0
foyc Hill : : . 279 .00% 99.98%
XATDG57K0051 charged. ' } e
L 32.9543 4276 32.9538 4276 0.00% 100.00% 0
1 full . 5 . 3 5 i
XATDGSTK0054 | charged } | i
il o 32.9355 4.275 32.9351 4 0.00 98 0
leyc full . : : 274 .00% 99.98%
XATDGSTK0031 charged. 0 i
8SXXXXXXXXX | ®iksaish
Teye fully 33.2746 4256 33.2748 4255 0.00% 99.98% 0
XATDG57K000A chereed
8SXXXXXXXXX | #iksedem
Leye fully 33.4063 4276 33.4066 4276 0.00% 100.00% 0
XATDG57K0010 Sharged
8SXXXXXXXXX | ®kseeeh
: Toyefilly 33.1507 4224 33.1501 4224 0.00% 100.00% 0
XATDGS57K00F5 charged
UTFZEH

T L-HR; V-HESG D R-BERE; F-ik; O-TGilbiR, JoHES, Toffdk, Jomse, Tk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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[ S WK E 47 | ShEssE
No. Name of test items External short circuit
TR R B R
FEm%E FE AR Max. External Terrjnpe}rgature WiAEER ol
Sample No. Sample status (C) Test result Remark
ZSXXXXXXXXX BREETH 57.9 O /
XATDG57K0038 leyc fully charged '
8SXXXXXXXXX ERmasm 577 0 /
XATDG57K0065 Icyc fully charged '
8SXXXXXXXXX ke T 56.4 o) /
XATDG57K0053 Leye fully charged '
8SXXXXXXKXX HsER T 563 0 /
XATDG57K0007 Icyc fully charged )
BSXXXXXXXXX ERseTom 56.0 o) /
XATDGS57K0051 teye fully charged '
8SXXXXKXXXX . 56.5 0 /
XATDGS7K0054 Lcyc fully charged '
BSXXXXXXXXX - 56.3 0 /
XATDGS57K0031 Icyc fully charged '
BSXXXXXXXXX ke g 562 o) /
XATDG57K000A Icyc fully charged '
BSXXXXXXXXX ors 56.0 O 4
XATDG57K0010 Icyc fully charged -
8SXXXXXXXXX BRsELTH 55.9 0 d
XATDG57KO00F5 Leye fully charged '
PUT=EH

HE: DR REE; F-RAk; O-Tofifk, T, TRk
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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5 ) WATHGH | 0%
No. Name of test items Crush
o A S e e ML
=W Hooks 3 4 Nt
Gk PR Max. External Temperature WA LR i
Sample No. Sample status C) Test result Remark
HIK 50%%¢ ik
021566131675 leye 50% capacity 222 (0] /
BHIK 50%5 i
021566131001 feye 50% capacity 222 (@) /
HIK S0%A ik
021566131151 eye 50% capacity 22.3 0] /
B K S0%A R
021566131730 Loye 50% capacity 222 0] /
BiR S0%A0 ik
021566131713 lcye 50% capacity 22.1 O /
UT=EH
E: D-fEE;  F-RK; O-Foffdk, JREA.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e . MRS H &5 T EFH
No. Name of test items Overcharge
R RS W4 A
Sample No. Sample status Test result Remark

8SXXXXXXXXX Bkoz e 0 /
XATDG57K005C Icyc fully charged

8SXXXXXXXXX Bhkmeron 0 /
XATDG57K0049 Leye fully charged

8SXXXXXXXXX Ekszadih o) /
XATDG57K0017 Leye fully charged

8SXXXXXXXXX . o /
XATDG57K0016 Icyc fully charged

SSXXXKXXXXXX 50 REEFHL (@] /
XATDG57K002D 50cyc fully charged

BSXXXXXXXXX 50 W goH o /
XATDG57K0045 50cyc fully charged

BSXXXXXXXXX 50 e T o /
XATDG57K0014 50cyc fully charged

8SXXXXXKKXX 50 KB LT 0 /
XATDG57K003A S0cyc fully charged

PTEH

¥ D-fRME; F-iek; O-Tofidk, Toikk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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J#5 g AT H 2 Fr e 1 4 H
No. Name of test items Forced discharge
TR TR ETR Wik 2 51 7
Sample No. Sample status Test result Remark
021566141176 1cyc§g§§§§§ge ; 0 /
021566141040 1cy§gﬁfiﬁfge ; 0 /
021566141037 lcycﬁgﬁfﬁ’z’ﬁfge ; 0 /
021566141435 lcycﬁjﬁl’jﬁi’fﬁjge ; 0 /
021566141687 lcff’lﬁl’?iﬁjge ; 0 /
021566141634 1cy§j§§i§§ge ; 0 /
021566141551 1cfgﬁfﬁfge ; 0 /
021566131512 lcfgﬁfiﬁfge ; 0 /
021566141038 lcfgﬁl’;ﬁiﬁfge ; 0 /
021566131054 lcff’ﬁfiﬁfge ; o) /
021566111298 SO;(?fifl(ly%fsﬁfge ; 0 /
021566111638 SO;COftljl(ly%fszfge ; 0 /
021566141160 | ;ffﬁy%iﬁj‘jge ; 0 /
021566141088 | ;ffiﬁy%ﬁfﬁfge ] 0 /
021566141671 | ysffi’l‘]’jﬁiﬁj?ge ; 0 /
021566141331 Sojffffl‘ly%ﬁﬁfge ; o /
021566111632 | ysffﬁ?ime ; 0 /
021566131077 | ;féﬁﬁ?ﬁfge ; 0 /
021566141655 so;cofiku’jﬁifﬁfge ; 0 /
021566131063 | ., ;ffﬁ?ﬁﬁfge ; 0 /
H: D-iffE; F-ik; O-Fofifdk, Tk

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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A A

Test sample image

B 1: B B 2: &HE

Figure 1: positive Figure 2: negative

B 3: ARiR
Figure 3: Logo
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Statement

L Rl Jo A S B 3 A B TR o
The test report is invalid if not affixed the offical seal of the laboratory to it.
P 2l Ei S T O
The test report is invalid if it is blotted out.
3. IAHEZABIRMEER, IOTFEAE AL
The conclusion of the consignation test is only valid for the provided sample.
4. RIEREARLEZBEFA, RAJHHEH.
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

ARSENTREIE MR BRA JII 3 O
Dong guan Amperex Technology Limited Test Center

Mok H AR AR SE AR LR I Tl v R 15

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

H3E Tel. : +86-0769-88989149/88989550

fEHE Fax.: +86-0769-88989483

M3 Website : www.atlbattery.com

N@ v



Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



